


The Development and Evaluation of a Novel 
Photobioreactor for Photofermentative 

Hydrogen Production 
 

 

 

 

 

 

 

Report to the 

WATER RESEARCH COMMISSION 
 

by 
 

RWM Pott, JP du Toit, AC Bovinille, PR Uys, B Ross 
L Mabutyana, E Buhrmann and MA van Niekerk 

Department of Process Engineering 

University of Stellenbosch 

 

 

 

 

WRC Report No. TT 851/21 
ISBN 978-0-6392-0256-3 

 
 

July 2021 



 

Obtainable from 
Water Research Commission 

Private Bag X03 

GEZINA, 0031 

 

orders@wrc.org.za or download from www.wrc.org.za  

 

 

 

 

 

 

 

 

DISCLAIMER 

This report has been reviewed by the Water Research Commission (WRC) and approved for 

publication. Approval does not signify that the contents necessarily reflect the views and 
[...]
This can be accomplished (with value addition) in anaerobic digestors. The resulting organic acid 

rich digestate can then be converted to hydrogen gas by means of photofermentation (Kapdan 

and Kargi, 2006).  

 

Photofermentative production of hydrogen has also shown to be feasible when utilizing distillery 

waste water as the substrate. Hydrogen generation from whey by photosynthetic bacteria such 

as Rhodobacter capsulatus and hydrogen production from starch based substrates has also 

been shown to be feasible (Das and Veziroglu, 2001). 

3.1.5.1.2 Paper mill wastewater 

The paper and pulp manufacturing industry is an extremely water intensive industry. In terms of 

clean water use and withdrawal, this industry is globally ranked third and is only behind the metals 

and chemical industries. Great quantities of wastewater are therefore generated by the paper 

and pulp industry and water usage lies between 75 m3/ton and 227 m3/ton of product (Oller et 

al., 2011).  

 

The production of paper based products generate a great number of pollutants which are 

described by COD, BOD, suspended solids, toxicity and colour. The COD of paper and pulp 

industry wastewater can be as high as 11 000 mg/L (Oller et al., 2011; Pokhrel and Viraraghavan, 

2004). The most toxic compounds are produced during the pulp bleaching stage where chlorine 

is used. In addition, numerous toxic compounds such as resin acids, diterpene alcohols, 



   

49 

  

unsaturated fatty acids, juvaniones and chlorinated resin acids are produced during the pulping 

process. However, the composition of the wastewater is largely dependent on the type of 

process, type of wood used, the technologies applied, management practices, internal recycling 

of the recovered effluent and the volumes of water used in the process (Oller et al., 2011). 

 

Currently, effluent treatment methods consist of ozonation, Fenton’s reagent application, 

adsorption and membrane technologies. These methods are efficient but often expensive. 

Despite individual treatment methods improving and cleaning the wastewater to some extent, 

none of them were able to produce treated effluents which meet the condition of a COD content 

less than 200 mg/L. Therefore, there is a requirement for alternative processes such as biological 

treatments which have the potential to degrade the recalcitrant compounds found in paper mill 

effluents (Pokhrel and Viraraghavan, 2004). There has been some work on the use of 

photofermentative organisms in paper mill wastewater treatment (Hay et al., 2016), however, the 

wastewater is often very recalcitrant, and further work is needed in this area.  

3.1.5.1.3 Olive mill wastewater 

The extraction of olive oils is an agricultural industry with economic importance to South Africa. 

Olive oil extraction produces great amounts of wastewater which are often released to natural 

waterways, or simply treated by ponding (Dellagreca et al., 2001), to the detriment of local 

ecosystems. Annual olive mill wastewater generated in the Mediterranean is estimated to be in 

excess of 30 000 000 m3 with the COD content of this effluent as high as 220 000 mg/L (Manuel 

Brenes et al., 1999), and while South Africa’s industry is significantly smaller, wastewaters 

produced by the local industry are also significant. The organic material in this wastewater largely 

consists of polysaccharides, sugars, polyphenols, polyalcohols, proteins, organic acids and oil 

(Mantzavinos and Kalogerakis, 2005).  

 

The treatment of olive mill wastewater is complex and multifaceted with no single optimum 

solution immediately obvious. Presently, the use of advanced oxidation processes is only partially 

able to decrease the toxicity and enhance the biodegradability olive mill wastewater. The use of 

photofermetative organisms in the treatment of olive mill wastewater has gathered some interest 

in the research community, with several researchers showing water treatment and simultaneous 

hydrogen production (Dermeche et al., 2013; Pintucci et al., 2015, 2013). 

3.1.5.1.4 Winery and distillery wastewater 

Wineries and distilleries present a number of obstacles for their wastewater treatment. This 

industry produces wastewater highly rich in organics, the concentrations and composition of 

which is largely dependent on process operating conditions and production activities. The vast 



   

50 

  

majority of effluent, usually above 80%, is generated during production and generally lasts for 3 

months per annum. The wastewater contains sugars, ethanol, organic acids, aldehydes, other 

microbial fermentation products as well soaps and detergents from clean-up operations. Usually, 

winery effluent has a low pH (3-4) owing to the production of organic acids during natural 

fermentation and it typically has relatively large quantities of phosphorous. However, the 

wastewater is deficient of nitrogen and other trace minerals which are essential for effective 

biological treatment systems (Oller et al., 2011). 

 

The COD content of winery effluent is usually between 800 mg/L and 1200 mg/L, however, cases 

of CODs up to 25 000 mg/L have been reported. The COD content is mainly dependent on 

harvest load and processing activities. Biological treatment systems which have been 

investigated, for instance activated sludge reactors, are efficient in terms of BOD removal but 

require extended retention times (Petruccioli et al., 2000). Additionally, the capital and operating 

cost associated with this treatment method are not trivial. As a result, there is no generally 

accepted and standardized treatment method for winery wastewater (Oller, Malato and Sánchez-

Pérez, 2011). Photofermentative treatment of these wastewaters has not yet been explored in 

the literature. 

3.1.5.1.5 Textile wastewater 

The textile industry is an extremely high consumer of both water and energy and is responsible 

for the release of many polluting compounds. Water consumption of these industries is often in 

the range of 80-100 m3/ton of finished textile is consumed (Savin and Butnaru, 2008). Throughout 

the textile dyeing and production process, water is used for cleaning the raw material and for 

many flushing steps. Many different dyes and chemicals are added to water used in textile 

production, which results in textile effluent having a chemical composition which poses many 

environmental, and treatment, challenges. Most pollutants are added during dyeing and finishing 

processes, where finishing incorporates bleaching, dyeing, printing and stiffening of textile 

products. Usual textile effluents can be characterised by a COD content between 150 mg/L and 

12 000 mg/L, total suspended solids between 2900 mg/L and 3100 mg/L, total nitrogen between 

70 mg/L and 80 mg/L and BOD between 80 mg/L and 6000 mg/L. This results in a BOD/COD 

ratio of approximately 0.25 which indicates high quantities of non-biodegradable organic material 

(Bisschops and Spanjers, 2003).  

 

Textiles are given colour through the use of reactive azo dyes which account for approximately 

70% of total dyes produced. Reactive azo dyes are used for their ease of application, high wet 

fastness profiles, their wide variety of colour shades and for minimal energy consumption. 

Approximately 20-50% of the initial reactive dyes are washed out in the dyeing process. This is 



   

51 

  

owing to the easy hydrolyzation of the dyes and their consequential low affinity for the textile 

fibres. Therefore, reactive azo dyes remain in the dye bath effluent and are discharged into 

municipal drainage systems. Effluents containing dyes pose a number of serious problems to 

both people and the environment. The effluent streams are aesthetically unpleasing and the split 

of azo bonds results in aromatic amines some of which are considered to be carcinogenic and 

mutagenic (Wang et al., 2007).  

 

In terms of treating textile wastewater for decolourization and detoxification, many 

physiochemical methods have been tried and tested. These include advanced oxidation 

processes using the Fenton reagent, hydrogen peroxide or ozone as well as coagulation-

flocculation, activated carbon adsorption, membrane filtration, ion exchange, irradiation, and 

electro-kinetic coagulation. However, these treatments are often not realistic or achievable due 

to their high operating costs and their production of a further undesired waste stream in the form 

of chemical sludge (Wang et al., 2007).  

 

Conversely, it has been shown (Fu and Viraraghavan, 2001) that azo dyes can be biologically 

transformed. Initially, White-rot fungus (Pleurotus spp.) was identified as a promising organism 

able to degrade a vast variety of recalcitrant compounds by their extracellular enzyme system. 

However, it has proven challenging to keep the fungus functional in activated sludge systems 

owing to the unique nutrients and environmental conditions which are required for fungal growth. 

Further, it has also been shown (Kocyigit and Ugurlu, 2015) that azo dyes can be decolourized 

by azo reductase under anaerobic conditions which results in the formation of aromatic amines. 

These aromatic amines can be further biodegraded through hydroxylation and ring-opening 

(Wang et al., 2007). 

 

Decolourization and mineralization of textile wastewater through a biological process is 

understood to be an encouraging technology since it is not costly and poses no harm to the 

environment. Bacteria related to this azo dye bio-decolourization process include the 

photosynthetic bacteria R. palustris. However, a strain may be required with a high 

decolourization capability (Wang et al., 2007). Nonetheless, decolourization efficiencies greater 

than 80% have been achieved using R. palustris as a treatment organism. 

3.1.5.1.6 Other wastewaters 

Owing to the wide range of polluted industrial wastewaters which are released into the 

environment, there are some common industrial wastewaters which have barely been 

investigated in terms of biological treatment methods. An example of such an industry is the 

leather industry which produces large volumes of highly complex and highly contaminated 



   

52 

  

wastewater. Many water intensive processing stages are involved in transforming raw hides into 

leather products. Effluents discharged from tanneries contain high concentrations of organic 

material as well as chemicals such as chlorides, bactericides, emulsifiers, ammonia and 

detergents. Based on their composition, tannery wastewater cannot be discharged into the 

environment without pre-treatment due to their toxicity. The nature of tannery wastewater is such 

that the effluent still exceeds the discharge limits in terms of COD, salinity, ammonia and 

surfactants once conventional treatment methods have been employed (chromium precipitation, 

primary sedimentation, biological oxidation and secondary sedimentation).  

 

Currently, biological systems are the favoured treatment strategy for tannery wastewaters with 

advanced oxidation processes considered as a post-treatment step (Oller et al., 2011). 

3.1.5.1.7 Summary 

Table 1 provides a summary of the wastewater components found in the effluents from various 

industries and evaluates the photo-fermentative treatment potential and the hydrogen production 

potential.   

 

  



   

53 

  

Table 3: Summary of some industrial wastewaters of interest, indicating important wastewater 
components, a green-orange-red (good, intermediate, bad) assessment of the potential for treatment of 
each wastewater by photofermentative methods, and whether hydrogen production from each 
wastewater is likely possible. 

Industry  Wastewater 
components 

Photo-fermentative 
treatment potential 

Hydrogen 
production 
potential 

Malt brewing Organic material 
Sugars 

Carbohydrates 
Starches 
Proteins 
Enzymes 
Aromatic 

compounds 
Alcohol 

Good 
 

All components 
have individually 

been shown to be 
degradable by  

R. palustris 

Good 
 

Most components 
would likely result in 

hydrogen 
production. 

Comparatively little 
nitrogen in WW 

Metal finishing Immiscible organics, 
soluble organics, 
acids and alkalis, 

metals, complexing 
agents, nitrogenous 
materials, cyanides, 
fluorides, sulphide, 

phosphate 
compounds and 

salts 

Bad 
 

Several compounds 
which would likely 
hinder microbial 

growth 

Bad 
 

Non-growing cells 
cannot produce 

hydrogen 

Soft drink Wasted soft drink 
Sugar 
Syrup 

Wash water 
Caustic/detergents 

and machine 
lubricant 
Nitrates 

Phosphates 
Sodium 

Potassium 

Good  
 

Most components 
have individually 

been shown to be 
degradable by R. 

palustris 

Medium 
 

Nitrogen in the 
wastewater might 
hinder hydrogen 

production 

Sorghum beer Organic material 
Sugars 

Carbohydrates 
Starches 
Proteins 
Enzymes 

Good 
Most components 
have individually 

been shown to be 
degradable by R. 

palustris 

Good 
Most components 

would likely result in 
hydrogen 

production. 
Comparatively little 

nitrogen in WW 
 



   

54 

  

Edible oil Free fatty acids, 
residual gums, 

aromatics, 
pesticides, residual 
soaps, emulsifying 

agents, metal 
catalysts and 
sulphuric acid 

Good 
Most components 
have individually 

been shown to be 
degradable by R. 

palustris 

Good 
Most components 

would likely result in 
hydrogen 

production. 
Comparatively little 

nitrogen in WW 

Red meat abattoir Organic matter 
(excretion) 

Blood (COD: 400 
000 mg/L) 

Fat 

Good 
Most components 
have individually 

been shown to be 
degradable by R. 

palustris 

Medium 
Nitrogen in the 

wastewater might 
hinder hydrogen 

production 

Laundry  Heavy metals, 
organic solvents, 

bleaches, 
alkalis/builders, 

antichlors, softeners, 
sours, starches, 

detergents, 
phosphates, salts, 

soil, nitrogen, 
ammonia, 

surfactants, boron, 
sodium, fats, oils 

and grease  

Medium  
 

some components 
have individually 

been shown to be 
degradable by R. 

palustris, however, 
several components 

might prevent 
microbial growth 

Medium 
 

Nitrogen in the 
wastewater might 
hinder hydrogen 

production 

Tanning and leather 
finishing 

Sulphates, 
sulphides, chlorides, 

chromium, acid 
salts, salts, organic 
waste, inorganics, 
ammonium ions, 
dyestuffs, organic 

solvents and heavy 
metals 

Medium 
several components 

might prevent 
microbial growth 

Medium 
several components 

might prevent 
microbial hydrogen 

production 

Paper and pulp  Lignin 
organic components 

from wood 
chlorine dioxide 

caustic soda 
hydrogen peroxide 

Medium 
several components 

might prevent 
microbial growth 

Good 
If growth is seen, 

there are few 
nitrogen compounds 
which would hinder 

hydrogen production 
Iron and steel Heavy metals 

Hydrocarbons 
Cyanide compounds 
Nitrogen compounds 

Oil/grease 

Bad 
Several compounds 
which would likely 
hinder microbial 

growth 

Bad 
 



55

Cane sugar 
processing

Inorganics
Sugars

Sugar metabolites
Phosphates

Good
Most components 
have individually 

been shown to be 
degradable by R. 

palustris

Good
Most components 

would likely result in 
hydrogen 

production. 
Comparatively little 

nitrogen in WW
Textile Acids, alkalis, 

bleach, dyes, salts, 
surfactants, 

stabilisers, starch, 
reactive dyes, vat 

dyes, sulphur dyes, 
direct dyes, disperse 

dyes, chromium, 
copper, zinc, lead 

and nickel

Medium
several components 

might prevent 
microbial growth

Medium
While some 

components might 
prevent microbial 
growth, there are 

several which could 
be photofermented 

to hydrogen

Poultry High BOD
Salts

Nutrients
Bacterial 

contamination

Good 
Most components 
have individually 

been shown to be 
degradable by R. 

palustris

Bad

Significant amounts 
of nitrogen would 

likely prevent 
hydrogen production

Industry partners

The industrial wastewater effluents which have been collected for this research are described in 